IX. Repair Parts

All Independence® PV Repair Parts may be obtained through your local U.S. Boiler Company
Wholesale distributor. Should you require assistance in locating a U.S. Boiler Company Distributor in your
area, or have questions regarding the availability of U.S. Boiler Company products or repair parts, please
contact U.S. Boiler Company Customer Service at (717) 481-8400 or Fax (717) 481-8408.

Key - [Quantity] Part Number
Description
No. IN3PVNI IN4APVNI INSPVNI IN6PVNI
1. Section Assembly 61710033 61710043 61710053 61710063
2. Canopy/Blower Assembly
2A | Canopy [1]1 611100301 | [1] 611100401 | [1] 611100501 I [1]1 611100601
2B | Carriage Bolt, 1/4 -20 x 1" [4] 80860115
2C | Washer, 1/4, USS, Plated [4] 80860603
2D | Nut, 1/4 -20, Heavy Hex, Plated [4] 80860407
2E | Gasket [1] 6206001
2F | Blower Mounting Gasket [Included in Key No. 2J] [1] 8206048 | [1] 8206049
2G | Washer, 1/4", SAE [4] 80860633
2H | Hex Nut, 1/4 -20, Brass [(4) Included in Key No. 2J] [4] 80860424
2J |Blower [116111714 [116111715
2K | Orifice Plate Gasket [(2) Included in Key No. 2J] [2] 8206042 [2] 8206035
2L | Orifice Plate [1161110036 | [1]1 61110046 | [11 61110056 [1]1 61110066
2M | Washer, 1/4" [4] 80860603
2N | Hex Locknut, 1/4 -20 [4] 80860456
2P | Pressure Fitting, Dwyer A308 [1] 822657
2Q | Flue Gas Baffle [2] 711102000 | [3] 711102000 | [4] 711102000 | [5] 711102000
2R | Vent Connector See Key No. 11A

32



IX. Repair Parts (continued)

\

® Q

&
Sesatetetetets

¥y
7
b,
MK

4
btetelats,

KRR

oroTeterers

oy

.

&
>

bl
S

o

\\\f

4
)

o

540
ey "
o

4
3

e

9

L

.
(KA H I
KK MK I
K
LI

Fatetalatelateled
<

ettty

7

o)
23
e
5
&
&
o
ote!

5
&
A

o

L
>

o
o

&
"

2

&

A0S

&3
K

e A

A

%
*‘

e
50
0'\\
S

%
ool

2ol
-

::;
S

e
>

o
-
o

>
o
Odukg
ST
e
0:00
o,
5555
0.. o, )
s
&
>
2

T
5
55
o

>

bt
‘o
e

ot
5
et

o
o
o

CAHHMH

Ptetetel
afetetetetetels!
RS
<00
SR
SRR
otaterety
o, 3 e
%
%
K, K
btatetatetatetetets

L5585
ot

%
55

(E I
KRR

-
>
o

teteteteteletetetetelelts!

SRR %
55

ST

L
e
*
>

o

IR
o

et tereatets!

X
&
o
e
Lx
i
b,
...
%
o
’.’
o

o

batetete!

*,
55
-
L
P tatets
A
-
.
2

byl
.
botet

o

o

¥y
o

%

o
il
£
ote!
%

£
£

5
<

£

Key
No.

Description

[Quantity] Part Number

IN3PVNI

INAPVNI

INSPVNI

INGPVNI

3. Base Assembly Group

3A |Base Tray [1] 71860391 | [1] 71860491 [1] 71860591 [1] 71860691
3B | Base Wrapper [1] 718600311 | [1] 718600411 | [1] 718600511 | [1] 718600611
3B1 | Base End Insulation [2] 720601

3B2 | Base Rear Insulation [1] 72060035 | [1] 72060045 | [1] 72060055 [1] 72060065
3C | Base Front Panel Assembly [1]1618600341 | [1] 618600441 | [1] 618600541 | [1] 618600641
3D | Burner Tray [1]1 718600305 | [1] 718600405 | [1] 718600505 | [1] 718600605
3E | Base Leg Assembly [4] 6186001

3E1 | Base Leg [Included in Key No. 3E] [4] 71860021

3E2 | Nylon Glide [Included in Key No. 3E] [1 per leg] 8186006

3F | Burner Access Panel [11 618600361 | [1] 618600461 | [11 618600561 | [1] 618600661
3G | Left End Jacket Attachment Bracket [1] 7046011

3H ] Right End Jacket Attachment Bracket [1] 7046012

3J | Cerafelt Gasket, 1/2" x 2" Johns-Mansville CRF-400 [1] 6206002

3K 18/‘2‘?2’6 iﬁ'g‘j“;ﬁg dType F, Phillips Pan Head, [26] 80860700 | [27] 80860700 | [27] 80860700 | [28] 80860700
3L 1S_c:1r/e4v.\./ I§|ealz‘e'l('japp|ng, Type F, Hex Head, 5/16 -18 x [4] 80860717

3M | Washer, 5/16, USS [4] 80860601

3N ] Hex Lock Nut, 5/16 -18 [4] 80860464

3P | Screw, Sheet Metal, #8 x 1/2" [2] 80860000

33



IX. Repair Parts (continued)

NOTE: SEE PILOT AND GAS VALVE GROUP

SIDE PANELS)

Head, 1/4-20 x 1/2", Plated

Key o (Quantity) Part Number
Description

No. INSPVNI INAPVNI INSPVNI INGPVNI
4. Manifold and Main Burners

4A | Main Burner [2] 8236099 [4] 8236099 [6] 8236099 [8] 8236099

4B | Main burner with 60° Pilot Bracket [1] 8236098

4C | Manifold [1] 82260033 | [1] 82260043 [1] 82260053 [1] 82260063
4D | Main Burner Orifice, #45, Pink [3] 822711 [5] 822711 [7] 822711 [9] 822711
4E | Screw, Machine, #10-32 x 3/16" [2] 80860700

4F Screw, Self-Tapping Type F, Phillips Pan [4] 80860700

34




IX. Repair Parts (continued)

e

5K
RS

K

oY%
X

ST
LK

X
&

2

W

Key
No.

Description

(Quantity) Part Number

IN6PVNI

INAPVNI INSPVNI

IN3PVNI

5. Gas Train Group

[1] 103704-01

5A | Pilot Assembly, Natural Gas, Honeywell Q3481B1206

5B | Pilot Orifice, Natural Gas Honeywell 388146NE Included with Key No. 5A

5C | Compression Nut/Fitting, 1/8" OD x 1/4 NPT Included with Key No. 5A and 5E
5D | Pilot Tubing, 1/8" OD x 40" [1]1 8236100

5E | Gas Valve, 1/2 x 1/2, Natural Gas, Honeywell VR8204C6000 [1] 81660176

5G | Ground Wire Assembly [1] 6136054

35



IX. Repair Parts (continued)

(Quantity) Part Number

IN3PVNI

IN4PVNI

INSPVNI

INGPVNI

[1] 60410023

[1] 60410022

[1] 604100330

[1] 604100430

[1] 604100530

[1] 604100630

[1] 604100340

[1] 604100440

[1] 604100540

[1] 604100640

[1] 604100371

[1] 604100471

[1] 604100571

[1] 604100671

[1] 604100350

[1] 604100450

[1] 604100550

[1] 604100650

[1] 604100360

[1] 604100460

[1] 604100560

[1] 604100660

[1] 6041003610

[1] 6041004610

[1] 6041005610

[1] 6041006610

[1] 70410034

[1] 70410044

[1] 70410054

[1] 70410064

E?_/ Description
6. Jacket

6A | Left Side Panel

6B | Right Side Panel

6C | Front Removable Door

6D | Vestibule Panel

6E | Blower Access Panel

6F | Rear Panel

6G | Front Top Panel

6H | Rear Top Panel

6J | Lower Front Tie Bar

--—- | Screw, Sheet Metal, #8 x 1/2"

[28] 80860000

[29] 80860000

36




IX. Repair Parts (continued)

Key Description (Quantity) Part Number
No. IN3PVNI IN4APVNI INSPVNI INGPVNI
McDonnell & Miller PS-802 [1] 80160720
A Hydrolevel CG400-2090 [1]1 80160725
7B | Probe, [Included with 7A] -
8 Safety Valve, 3/4, 15 psi, Conbraco 13-511-08 [1] 81660530
9A | Steam Gauge, 0-30 psi, 2-1/2" Dia. [1] 100325-01
9B | Drain Valve, Conbraco 31-612-02 [11 806603012
9C | Bushing, Hex, 2 NPT x 3/4 NPT [1] 806600515
9D | Gauge Glass Set, 9" Glass, Conbraco 21-104-10 [1]1 8056128
9E | Limit, Honeywell L404F1367 [1] 80160369
9F | Siphon, 1/4 NPT [1] 806603030
9G | Bushing, 3/4 NPT x 1/4 NPT [2] 806600508
9H | Elbow, 3/4 NPT [1] 806601502
91 | Nipple, 3/4 NPT x 3-1/2" 806600038
9J | Nipple, 3/4 NPT x 4" 806600014

37



IX. Repair Parts (continued)

N
[ ©
NP
T
|
|
|

Key - (Quantity) Part Number

No. Description IN3PVNI INAPVNI INSPVNI IN6PVNI
10. Controls

10A | Ignition Module with Prepurge, Honeywell S8670E3003 [1] 100959-01

10B | Ignition Module Support Bracket [1]1 7016001

10C | Flame Roll-out Switch [1] 80160044
10C1 | Screw, Sheet Metal, #8 x 3/4" [1] 80860030

10D | Flame Roll-out Switch Mounting Bracket [11 7186018
10D1 | Screw, Sheet Metal, #8 x 1/2" [1] 80860019

10E Suction Pressure Switch [Red] [1]1 60160876 -

Suction Pressure Switch [Lt. Blue] - [1]1 60160877

10F ] Silicone Tubing, 1/8" O.D. x 20" [1] 7016020

10G L?::;cxgle;%é;g\émI;é)neywell AT140D1012 or [1] 80160039

10H | Junction Box [1]1 8136176

10J | Relay, DPST, Honeywell R8222U1006 [1] 80160096

10K | Relay, SPST, Honeywell R8222K1000 [1] 80160127

10L | Wiring Harness, Junction Box to Vestibule [1]1 8131003

-—- | Screw, Sheet Metal, #8 x 1/2" [10] 80860000

38




IX. Repair Parts (continued)

7

-
\/
\

118
Ke (Quantity) Part Number
N y Description
°. IN3PVNI INAPVNI INSPVNI IN6PVNI
11. Gasketed Vent Accessory Carton
(Includes 11A & 11B) 61110128 61110129
11A | Vent Connector [1] 8116306 [1] 8116307

11B | Vent Terminal [1]1 8116310




